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SECTION 1: Client information
Company Name SHARP CORPORATION
Address 492 Minosho-cho, Yamatokoriyama-city, NARA 639-1186,
JAPAN
Telephone Number +81-743-55-4022

Facsimile Number
Contact Person

+81-743-55-2553
Takahiro Inoue

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of Equipment Wireless PDA

Model No. PV200

Serial No. 5

Country of Manufacture Japan

Rating AC120V/60Hz (AC Adapter)
Receipt Date of Sample February 23, 2006

Condition of EUT Engineering prototype

2.2 Product Description

(Not for Sale: This sample is equivalent to mass-produced
items.)

Model No: PV200 (referred to as the EUT in this report) is the Wireless PDA.

Equipment Type Transceiver

Frequency Operation 1850.2 — 1909.8MHz (PCS1900)
Type of Modulation GMSK/8PSK

Bandwidth 338kHz

Channel Spacing 200kHz

Channel Number 299

Antenna fixed method Integral

Antenna Type PIFA (Type 53D)

Antenna Connector Type Spring Contact

Antenna Gain -2.29dBi max

Mode of Operation Duplex

Other Clock Frequency 32.768kHz, 12MHz, 26MHz, 32MHz
Power Supply DC3.7V -4.2V

Temperature of Operation

-10 deg. C. to + 55 deg. C.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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SECTION 3: Test specification, procedures & results

3.1  Test Specification

Test Specification

Title

3.2 Procedures and results

FCC Part 24 2004

FCC 47CFR Part 24

Personal Communications Services

: 25HE0087-HO-3a
: 4 0f 40

: April 7, 2006

: APYNARO0060

: April 18. 2006

Item Test Method FCC Regulations [Remarks |Deviation |Worst margin |Results
Peak Output Section 2.1046 Section 24.232(b) |Conducted/ [N/A 2.2dB Complied
Power Radiated 1880.0MHz

(Radiated)
Emission Section 2.1049 Section 24.238(b) |Conducted [N/A - Complied
Bandwidth,
99% Occupied
Bandwidth
Band-Edge Section 2.1049 Section 24.238(b) |Conducted/ [N/A 0.4dB Complied

Radiated 1910.00MHz

(Radiated)
Spurious Section 2.1051 Section 24.238(a) |Conducted [N/A - Complied
Emission
Spurious Section 2.1053 Section 24.238(a) |Radiated [N/A 24.1dB Complied
Radiation 12951.4MHz

Horizontal
Frequency Section 2.1055(a) (1)[Section 24.235 Conducted |N/A - Complied
Stability and (b)
(Temperature
Variation)
Frequency Section 2.1055(d)(1) [Section 24.235 Conducted |N/A - Complied
Stability and (2)
(Voltage
Variation)
Note: UL Apex’s EMI Work Procedures No. QPMO5

*These tests were also referred to TIA-603-B ““ Land Mobile FM or PM Communications Equipment Measurement
and Performance Standards.”
*These tests were performed without any deviations from test procedure except for additions or exclusions.

33 Additions to standards

No addition, deviation or exclusion has been made from standards.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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3.4 Uncertainty

Conducted

: April 18. 2006

The measurement uncertainty (with a 95% confidence level) for this test is £2.66dB.
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Radiated

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.59dB.
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +4.62dB.

The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +5.27dB.

The data listed in this test report has enough margin, more than the site margin.

3.5 Test Location

UL Apex Co., Ltd. Head Office EMC Lab. *NVLAP Lab. code: 200572-0

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone :+81 596 24 8116
Facsimile 1 +81 596 24 8124
FCC IC Registration Width x Depth x Size of Other
Registration | Number Height (m) reference ground plane (m) / rooms
Number horizontal conducting plane
No.1 semi-anechoic | 313583 1C4247A 192x11.2x7.7m | 7.0 x 6.0m Preparation
chamber room
No.2 semi-anechoic | 846015 1C4247A-2 7.5x58x52m 4.0 x 4.0m -
chamber
No.3 measurement 148738 1C4247A-3 12.0x 8.5x5.9m 6.8 x5.75m -
room
No.4 measurement 134570 1C4247A-4 12.0 x 8.5 x 5.9m 6.8 x5.75m -
room
No.5 shielded room | - - 6.0x6.0x3.9m N/A -
No.6 shielded - - 4.0x4.5x2.7m N/A -
room
No.6 preparation - - 4.75x5.4x3.0m N/A -
room
No.7 shielded room | - - 4.7x7.5x2.7m 4.7x7.5m -
No.8 measurement - - 3.1x50x2.7m N/A -

room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1 and No.2 semi-anechoic and No.7

shielded room.

3.6  Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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SECTION 4: Operation of E.U.T. during testing

4.1

The EUT was operated in a manner similar to typical use during the tests.

The mode is used :

Operating Modes

- Low Channel
- Mid Channel
- High Channel

- Mid Channel

: 25HE0087-HO-3a
16 0f 40

: April 7, 2006

: APYNARO0060

: April 18. 2006

Transmitting mode (GSM, GMSK / EGPRS, 8PSK)
: 1850.2MHz (Ch 512)
: 1880.0MHz (Ch 661)
: 1909.8MHz (Ch 810)

: 1880.0MHz (Ch 661)+Bluetooth Hopping

Justification: The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals

Radiated ; Conducted
1
A I
1
1 A 3 C 4 D
1
i C
9 1 PCS1900 / EGPRS '
1
1
B I 1 3
T ' B T
AC 120V/60Hz 1 ©s
\ 1 T Instruments
1
([ .
1
Earphone :
* Cabling and setup were taken into consideration and test data was taken under worst case conditions.
Description of EUT and Support equipment
No. [ Item Model number Serial number Manufacturer Remarks
A Wireless PDA PV200 5 Sharp Corporation EUT
B AC Adapter ADP-5FH B 49W0525000433 | DELTA Electronics, -
INC
C Power splitters/Combiners *1 | ZFSC-2-2500 0124 Mini-Circuit Below 2GHz
C’ Power splitters/Combiners *1 | ZFSC-2-10G 0127 Mini-Circuit Above 2GHz
D Universal Radio CMU200 130900897 ROHDE& -
Communication Tester SCHWARZ
*1 It was used depending on measurement frequency.
List of cables used
No. [ Name Length (m) Shield Remarks
1 DC Cable 1.5 N -
2 Headset Cable 1.45 N -
3 Coaxial Cable 1.0 Y -
4 Coaxial Cable 1.2 Y -
5 Coaxial Cable 0.5 Y -
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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SECTION 5: Peak Output Power(Conducted/Radiated)

[Conducted]

Test Procedure
The peak output power (conducted) was measured with a power meter and an attenuator at the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

1)

2)

3)

EUT was placed on a platform of nominal size, 1.0by 0.5m, raised 80cm above the conducting ground
plane. Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.
The Radiated Electric Field Strength intensity has been measured in No.1 semi anechoic chamber

with a ground plane and at a distance of 3m (for the Peak Output Power for the Radiated).

The measuring antenna height varied between 1 and 4m and EUT was rotated a full revolution in order

to obtain the maximum value of the electric field intensity.

Exchanged the EUT to the Substitution Antenna, the measurement was set for the same height 1m as the
EUT. The frequency above 1GHz of the Substitution antenna was used with Horn antenna calibrated with

the

Half wave dipole antenna, which is harmonized with the measured frequency in 1).

The Substitution Antenna was connected with the Signal Generator, and the polarized electromagnetic
radiation of the Substitution Antenna was matched with the one of the measuring Antenna, which was set
with the Signal Generator to the measured frequency in 1). Then, we set with the Output power (CW) of
the Signal Generator where the measuring electromagnetic field is equal to the measured value in 1).

The measuring antenna height varied between 1 and 4m to obtain the maximum receiving level.

Its Output power of Signal Generator was recorded.

Equivalent isotropic radiated power was calculated by subtracting the cable loss and the attenuator loss
connected between the Signal Generator and the Substitution Antenna from the Output power of the Signal
Generator recorded in 2).

Test data : APPENDIX 3
Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile

: +81 596 24 8124 MF060b(01.06.05)
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SECTION 6: Bandwidth and Band-Edge (Conducted)

Test Procedure

The Emission Bandwidth, 99% Occupied Bandwidth and Band-Edge was measured with a spectrum analyzer and

attenuator connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 7: Spurious Emission (Conducted)

Test Procedure

The Spurious Emission was measured with a spectrum analyzer and attenuator connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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SECTION 8: Spurious Radiation and Band-Edge (Radiated)

Test Procedure

1)

2)

3)

EUT was placed on a platform of nominal size, 1m by 0.5m, raised 80cm above the conducting ground
plane. Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.
The Radiated Electric Field Strength intensity has been measured in No.1/No.2 semi anechoic chamber
with a ground plane and at a distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order
to obtain the maximum value of the electric field intensity.

Exchanged the EUT to the Substitution Antenna, the antenna was set for the same height as EUT on the
table.

The frequency below 1GHz of the Substitution antenna was used as the Half wave dipole antenna and
Shorted dipole antenna calibrated with the Half wave dipole antenna, which is harmonized with the
measured frequency in 1). The frequency above 1GHz of the Substitution antenna was used with Horn
antenna calibrated with the Half wave dipole antenna.

The Substitution antenna was connected with the Signal Generator, and the polarized electromagnetic
radiation of the Substitution antenna was matched with the one of the measuring antenna, which was set
with the Signal Generator to the measured frequency in 1). Then, we set with the Output power (CW) of
the Signal Generator where the measuring electromagnetic field is equal to the measured value in 1).
The measuring antenna height varied between 1 and 4m to obtain the maximum receiving level.

Its Output power of Signal Generator was recorded.

Equivalent isotropic radiated power was calculated by subtracting the cable loss and the attenuator loss
connected between the Signal Generator and the Substitution Antenna from the Output power of the Signal
Generator recorded in 2).

- The carrier level and noise levels were confirmed at each position of X, Y and Z axis of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile

: +81 596 24 8124 MF060b(01.06.05)
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SECTION 9: Frequency Stability

Test Procedure

The Frequency Stability was measured with a frequency counter and attenuator connected to the antenna port.
The Frequency Drift was measured with the 10 deg. C. steps from —30 deg. C. to 50 deg. C., and it is presented as
the ppm unit. The Frequency Drift was measured with the normal temperature(20 deg. C.) and Voltage tolerance
(DC3.6V to DC4.2V), and it is presented as the ppm unit.

Temperature : —30deg.C to +50deg.C (10 deg. C. step)
Voltage : Vnom:DC3.9V, Vmin:DC3.6V, Vmax:DC4.2V : Operating voltage range of EUT *

*The voltage supply beyond DC 4.2V exceeds the operating voltage range of EUT.
In case of the voltage supply below 3.6V, the EUT stops operation by “low battery detection function.
Therefore, Frequency Stability test was conducted under the above condition.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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APPENDIX 1: Photographs of test setup

Spurious Radiation

This page has been submitted for a separate exhibit.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile 1 +81 596 24 8124
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Worst Case Position (Horizontal: Z-axis /:Vertical: Y-axis)

This page has been submitted for a separate exhibit.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0621 JAPAN
Telephone :+81 596 24 8116

Facsimile ++81 596 24 8124

MFO060b(01.06.05)



Test report No.
Page

Issued date
FCCID
Revised date

APPENDIX 2: Test instruments

: 25HE0087-HO-3a
: 13 0of 40

: April 7, 2006

: APYNARO0060

: April 18. 2006

EMI test equipment
Control No. Instrument Manufacturer Model No Test Calibration Date *
Item Interval (month)
MAEC-01 Anechoic Chamber TDK Semi Anechoic Chamber RE 2005/11/14 * 12
10m
MHA-05 Horn Antenna Schwarzbeck BBHA9120D RE 2006/01/09 * 12
MHA-01 Horn Antenna EMCO 3160-09 RE 2006/01/09 * 12
MPA-01 Pre Amplifier Agilent 8449B RE 2006/02/09 * 12
MCC-18 Microwave Cable 1G-26.5GHz Suhner SUCOFLEX 104 RE 2006/02/02 * 12
MCC-15 Microwave Cable 1G-26.5GHz Suhner SUCOFLEX 104 RE 2006/02/02 * 12
MCC-26 Microwave Cable 1G-26.5GHz Suhner SUCOFLEX104 RE/AT 2005/08/30 * 12
MAT-24 Attenuator(10dB)(abovel GHz) Agilent 8493C RE 2005/06/03 * 12
MHEF-05 High Pass Filter Tokimec TF323DCA RE 2006/01/24 * 12
MSA-03 Spectrum Analyzer Agilent E4448A RE 2005/09/16 * 12
MOS-01 Digital Humidity Indicator N.T NT-1800 RE 2004/11/25 * 24
MURC-01 Universal Radio communication Rohde & Schwarz CMU200 RE/AT Pre Check
Tester
MBA-01 Biconical Antenna Schwarzbeck BBA9106 RE 2005/10/10 * 12
MLA-01 Logperiodic Antenna Schwarzbeck USLP9143 RE 2005/10/14 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 RE 2005/12/16 * 12
MCC-01 Coaxial Cable 0.1-3000MHz Suhner/storm/Agilent/TS | - RE 2006/02/20 * 12
J
MTR-01 Test Receiver Rohde & Schwarz ESI40 RE 2005/11/10 * 12
MSG-02 Signal Generator Rohde & Schwarz SMLO03 RE 2005/07/22 *12
MDA-04 Dipole Antenna Schwarzbeck UHAP RE 2005/10/14 *12
MCC-10 Coaxial cable Storm 90-195-394 RE 2005/03/17 *12
2006/03/18 *12
MCC-31 Coaxial cable ULApex - RE 2005/06/02 *12
MHA-06 Horn Antenna Schwarzbeck BBHA9120D RE 2006/01/09 *12
MSA-04 Spectrum Analyzer Agilent E4448A AT 2006/02/11 * 12
MCC-25 Microwave Cable 1G-26.5GHz Suhner SUCOFLEX104 AT 2005/08/30 * 12
MCC-14 Microwave Cable 1G-50GHz Suhner SUCOFLEX 101 AT 2006/02/02 * 12
MPSC-01 Power splitters/Combiners Mini-Circuit ZFSC-2-2500 AT 2005/09/27 * 12
MPSC-02 Power Splitters/Combiners Mini-Circuit ZFSC-2-10G AT 2005/09/27 * 12
MAT-25 Attenuator(10dB)(abovel GHz) Agilent 8493C AT 2005/06/03 * 12
MAT-20 Attenuator(10dB)(abovel GHz) HIROSE ELECTRIC AT-110 AT 2006/01/10 * 12
CO.,LTD.
MOS-16 Thermo-Hygrometer Custom CTH-180 AT 2006/01/19 * 24
MRENT-23 Spectrum Analyzer Advantest R3273 AT 2006/01/10 * 12
MCC-22 Microwave Cable 1G-50GHz Storm 421-011 (90-011-080 ) AT 2005/04/29 * 12
MDPS-04 DC Power Supply KENWOOD TMI PWI18-1.3AT AT Pre Check
MAEC-02 Anechoic Chamber TDK Semi Anechoic Chamber | RE 2006/04/10 * 12
3m
MOS-02 Digital Humidity Indicator N.T NT-1800 RE 2004/11/25 * 24
MBA-02 Biconical Antenna Schwarzbeck BBA9106 RE 2005/10/10 * 12
MLA-02 Logperiodic Antenna Schwarzbeck USLP9143 RE 2005/10/14 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 RE 2005/12/16 * 12
MPA-09 Pre Amplifier Agilent 8447D RE 2005/09/07 * 12
MAT-24 Attenuator(10dB)(abovel GHz) Agilent 8493C RE 2005/06/03 * 12
MCC-16 Microwave Cable 1G-26.5GHz Suhner SUCOFLEX 104 RE 2006/02/02 * 12
MCC-47 Microwave Cable 1G-26.5GHz Suhner SUCOFLEX104 RE 2005/08/30 * 12
MSA-04 Spectrum Analyzer Agilent E4448A RE 2006/02/11 * 12
MPA-10 Pre Amplifier Agilent 8449B RE 2005/09/07 * 12
MHEF-05 High Pass Filter Tokimec TF323DCA RE 2006/01/24 * 12
MHA-06 Horn Antenna Schwarzbeck BBHA9120D RE 2006/01/09 * 12
MHA-02 Horn Antenna EMCO 3160-09 RE 2006/01/09 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or international

Standards.
Test Item: RE: Radiated Emission, AT: Antenna Terminal Conducted test
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile
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APPENDIX 3: Data of EMI test

: 25HE0087-HO-3a
: 14 of 40

: April 7, 2006

: APYNARO0060

: April 18. 2006

Peak Output Power (Conducted)

UL Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded Room

COMPANY SHARP CORPORATION REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)
MODEL PV200 TEST METHOD FCC Part2 Section 2.1046
S/N 5 TEST DISTANCE -
POWER DC3.9V(AC120V/60Hz) DATE April 17, 2006
MODE Tx PCL=0(MAX Pow) TEMPERATURE 22°C
HUMIDITY 36%
ENGINEER Yutaka Yoshida
<PCS1900>
Ch Frequency P/M Atten. Cable Result Limit Margin Convert
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB] [mW]

Low 1850.2 8.9 20.0 0.5 29.4 33.0 3.6 736.2

Mid 1880.0 9.1 20.0 0.5 29.6 33.0 34 751.6

High 1909.8 9.0 20.0 0.5 29.5 33.0 3.5 693.4
<PCS1900+EGPRS>

Ch Frequency P/M Atten. Cable Result Limit Margin Convert
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB] [mW]

Low 1850.2 8.9 20.0 0.5 29.4 33.0 3.6 736.2

Mid 1880.0 9.1 20.0 0.5 29.6 33.0 34 751.6

High 1909.8 9.2 20.0 0.5 29.7 33.0 33 693.4

Sample Calculation : Result = Reading + Atten. + Cable Loss

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Peak Output Power (Radiated)

UL Apex Co., Ltd.
Head Office EMC Lab. Semi Anechoic Chamber : No.1/No.2

COMPANY Sharp corporation REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION FCC Part24 Sectiom 24.232(b)
MODEL PV200 TEST METHOD FCC Part2 Sectiom 2.1046
S/N 5 TEST DISTANCE 3m
POWER DC3.9V(AC120V/60Hz) DATE February 27, 2006 / April 18, 2006
MODE Tx PCL=0(MAX Pow) TEMPERATURE 26C /27C
POSITION H:Z-axis / V:Y-axis HUMIDITY 30% /38%
CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900> (No.1 Semi Anechoic Chamber)
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR | VER LOSS GAIN HOR | VER (EIRP) HOR | VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]
1 1850.20 15.8 14.1 2.4 9.4 0.0 22.8 21.1 33.0 10.2 11.9
2 1880.00 16.3 14.1 2.4 9.6 0.0 23.5 21.3 33.0 9.5 11.7
3 1909.80 15.9 13.2 2.5 9.7 0.0 23.1 20.4 33.0 9.9 12.6

<PCS1900+EGPRS> (No.2 Semi Anechoic Chamber)

No. FREQ SG READING CABLE | ANT ATTEN RESULT LIMITS MARGIN
HOR | VER LOSS GAIN HOR | VER (EIRP) HOR | VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]
T [ _1850.20 229 231 24 0.4 0.0 29.9 30.1 33.0 3.1 2.9
2 | 1880.00 23.6 22.1 24 9.6 0.0 30.8 29.3 33.0 22 3.7
3| 1909.80 2335 19.0 25 9.7 0.0 30.7 262 33.0 23 6.8

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN

Rx-ANTENNA : Biconical Antena(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Anrenna(1-19GHz)
The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.
With the result above, the effective radiated power was calculated on the basis of the reference value

- for the calibration data on the substitution measurement.

S/A PK (RBW: 3MHz , VBW:3MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)



Test report No. : 25HE0087-HO-3a

Page : 16 of 40
Issued date : April 7, 2006
FCCID : APYNARO0060
Revised date : April 18. 2006

Emission Bandwidth

UL Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded Room

COMPANY SHARP CORPORATION REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.238(b)
MODEL PV200 TEST METHOD FCC Part2 Section 2.1049
S/N 5 TEST DISTANCE -
POWER DC3.9V (AC120V/60Hz) DATE March 24, 2006 / April 17, 2006
MODE Tx PCL=0(MAX Pow) TEMPERATURE 24°C /22°C
HUMIDITY 34% / 36%
ENGINEER Yutaka Yoshida

<PCS1900>

CH FREQ Bandwidth Limit

[MHz] [kHz] [kHz]

Low [1850.2 337.0 -

Mid | 1880.0 337.0 -

High |1909.8 337.5 -
<PCS1900+EGPRS>

CH FREQ Bandwidth Limit

[MHz] [kHz] [kHz]

Low [1850.2 338.0 -

Mid | 1880.0 337.0 -

High |1909.8 338.2 -

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Emission Bandwidth
<PCS1900>
Tx:1850.2MHz Tx:1880.0MHz
#  Agilent L # Agilent L
Mkrl 1.856 20@ GHz Mirl 1.886 6686 GHz
RSf i dBm Atten 20 dB 4.66 dBm Rgf i@ dBm Atten 20 dB 5.38 dBm
#Pesql ¥ eal
e P N P
1o ¢ RS 10 ¢ o
dB/ dB/
< <
/
]
Lafy el Ly poos ]
M1 52 M1 52
Center 1.556 206 GHz - Span 2 MHz Center 1.580 808 GHz - Span 2 MHz
#Res BH 3@ kHz #UBK 38 kHz #Sweep 3 5 (601 pts) #Res BW 30 kHz #YBH 30 kHz #Sweep 3 5 (601 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % PWr  99.00 %

¥ dB -26.00 dB

251.9995 kHz

251.9943 kHz

% dB -26.00 dB

Transmit Freq Error  423.355 Hz Transmit Freq Error  478.377 Hz
% dB Bandwidth 337.029 kHz % dB Bandmidth 337.006 kHz
Tx:1909.8MHz

# Agilent L

Mkrl 1.989 886 GHz
Ref 18 dBm Atten 20 dB 4.27 dBm
#Peak
e B,
0 ¢ | %
dB/

el 3
S

LaAv
ML §2
Center 1.969 306 GHz Span 2 MHz
#Res BW 30 kHz #UBK 38 kHz #Sweep 3 5 (601 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %

¥ dB -26.00 dB

251.5880 kHz

Transmit Freq Error  533.976 Hz
% dB Bandwidth 337.483 kHz
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Emission Bandwidth
<PCS1900+EGPRS>
Tx:1850.2MHz Tx:1880.0MHz
H# Agilent 3 Agilent L
Ref 18 dBm #Atten 20 dB Ref 16 dBm #Ptten 20 dB
#Peak #Peak
L Log
o ¢ | e It s 1 %
dB/ dB/
E & E =
] "
IR S| T, |
LgAw Ww I LgAy
M s2 gl Szl%S@@@GH N 5 2 MH:
o enter L. Z pan Z
R WIEH 30 Kz #Sueep 3 ey thg #Res BH 30 kitz #VBH 50 Kz *Sweep 3 s (601 pto)
Occupied Bandvidth oce B pur  sag0 ;| Occupied Banduidth Ooc BH 7 Pur s6ia
2523035 kHz x dB  -26.00 dB 251.9567 kHz x dB -26.00 dB
Transuit Freq Error 525274 He X OB Bandidth | £33 e
Tx:1909.8MHz
H Agilent L
Ref 18 dBm #Atten 20 dB
#Peak
Log
o o | e
dB/
e/ =
I e N
LgAw
Ml S2
Center 1.909 800 GHz B Span 2 MHz
#Res BH 30 kHz #WBH 38 kHz #Sweep 3 5 (601 pts)
Occupied Bandwidth Oce BH % Pur  99.00 2
251.3782 kHz x dB -25.00 dB
Transmit Freq Error  606.162 Hz
% dB Banduidth 338,183 kHz
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)




Test report No.

Page

Issued date
FCCID
Revised date

99% Occupied Bandwidth

: 25SHE0087-HO-3a

: 19 of 40

: April 7, 2006

: APYNARO0060
: April 18. 2006

UL Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded Room

COMPANY SHARP CORPORATION REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.238(b)
MODEL PV200 TEST METHOD FCC Part2 Section 2.1049
S/N 5 TEST DISTANCE -
POWER DC3.9V (AC120V/60Hz) DATE March 24, 2006/April 17, 2006
MODE Tx PCL=0(MAX Pow) TEMPERATURE 24°C/22°C
HUMIDITY 34%/36%
ENGINEER Yutaka Yoshida

<PCS1900>

CH FREQ Bandwidth Limit

[MHz] [kHz] [kHz]

Low 1850.2 251.9 -

Mid 1880.0 252.0 -

High 1908.8 251.6 -
<PCS1900+EGPRS>

CH FREQ Bandwidth Limit

[MHz] [kHz] [kHz]

Low 1850.2 252.3 -

Mid 1880.0 252.0 -

High 1908.8 251.4 -
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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99% Occupied Bandwidth
<PCS1900>
Tx:1850.2MHz Tx:1880.0MHz
#  Agilent L # Agilent L
Mkrl 1.856 20 GHz Mkrl 1.886 @@ GHz
Ref 18 dBm Atten 20 dB 4.66 dBm Ref 18 dBm Atten 20 dB 5.30 dBm
#Peak #Peak
Log e og Ty
0 ¢ | % 18 ¢ | e
dB/ dB/
1
Lafy el LafAy por ]
ML 52 M1 §2
Center 1.556 206 GHz - Span 2 MHz Center 1.580 606 GHz - Span 2 MHz
#Res BW 30 kHz #UBK 38 kHz #Sweep 3 5 (601 pts) #Res BW 3@ kHz #UBK 38 kHz #Sweep 3 5 (601 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
251.9095 kHz % dB -26.00 4B 251.9943 kHz % dB -26.00 4B
Transmit Freq Error  423.355 Hz Transmit Freq Error  478.377 Hz
% dB Bandwidth 337.829 kHz % dB Bandwidth 337.006 kHz
Tx:1909.8MHz
# Agilent L
Mkrl 1.389 808 GHz
Ref 18 dBm Atten 20 dB 4.27 dBm
#Peak
Log B,
0 ¢ | %
dB/
el 3
S
LaAv
ML 52
Center 1.969 306 GHz Span 2 MHz
#Res BW 30 kHz #UBK 38 kHz #Sweep 3 5 (601 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
251.5880 kHz % dB -26.00 4B

Transmit Freq Error  533.976 Hz
% dB Bandwidth 337.483 kHz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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99%Occupied Bandwidth
<PCS1900+EGPRS>
Tx:1850.2MHz Tx:1880.0MHz
- Agilent i Agilent L
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
L L
o P o o e
dB/ dB/
E e E &
S
e | L. e
Lohy [ Lafl - ——
ML $2 M1 52
Center 1°850 208 GHz Span 2 MHz Center 1.330 600 GHz - Span 2 MHz
#Res BH 30 kHz #UBH 38 kHz #Sweep 3 3 (BG1 pis) #Res B 38 kHz #YBH 30 kHz #5weep 3 5 (BBL pts)
Occupied Bandwidth Occ BH % Pur  99.00 1 Occupied Bandwidth Occ BH X Pwr  99.00 1
252.3035 kHz * dB -26.00 o 251.9567 kHz * dB -2600 o
Transmit Freq Error  565.274 Hz Transmit Freq Error 474,119 Hz
® dB Bandwidth 337.992 kHz % dB Bandwidth 337.033 kHz
Tx:1909.8MHz
¥ Agilent L
Ref 18 dBm #Atten 28 dB
#Peak
L
T} P
dB/
3/ 3
J S
Lafu R [ et
ML S2
Center 1.909 808 GHz N Span 2 MHz
#Res BH 30 kHz #UBW 36 kHz #5weep 3 3 (BOL pts)
Occupied Bandwidth Occ BH 7% Pur  99.00 %
251.3782 kHz % dB -2600 o
Transmit Freq Error  606.162 Hz
% dB Bandwidth 338.183 kHz
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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: April 18. 2006

Band Edge(Conducted)

COMPANY SHARP CORPORATION
EQUIPMENT Wireless PDA
MODEL PV200
S/N
POWER DC3.9V (AC120V/60Hz)
MODE Tx PCL=0(MAX Pow)
VIDEO AV 30 times
<PCS1900>
Frequency | Reading | Atten. Cable | Result | Limit
Loss
[MHz] [dBm] [dB] [dB] [dBm] | [dBm]
1849.99 -39.4 20.0 4.0 -15.4 -13.0
1910.02 -38.4 20.0 4.0 -14.4 -13.0
<PCS1900+EGPRS>
Frequency | Reading | Atten. Cable | Result | Limit
Loss
[MHz] [dBm] [dB] [dB] [dBm] | [dBm]
1849.98 -38.9 20.0 4.0 -14.9 -13.0
1910.02 -38.9 20.0 4.0 -14.9 -13.0

Sample Calculation : Result = Reading + Atten. + Cable Loss

UL Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded Room

REPORT NO 25HE0087-HO
REGULATION

FCC Part24 Section 24.238(b)
TEST METHOD FCC Part2 Section 2.1049

TEST DISTANCE -

DATE March 24, 2006/April 17, 2006
TEMPERATURE 24°C/22°C

HUMIDITY 34%/36%

ENGINEER Yutaka Yoshida

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Band Edge(Conducted)
<PCS1900>
Low ch (Tx:1850.2MHz (512ch)) High ch (Tx:1909.8MHz (810ch))
# Agilent L 3 Agilent L
Mkrl 1.849 993 GHz Mkrl 1.918 829 GHz
Ref 18 dBm Atten 26 dB -39.356 dBm Ref 18 dBm Atten 20 dB —38.362 dBm
#Peak #Peak
Log Log
16 1@
dB/ dB/
J \ / 15

LaAw £ 5 LaAw
20 /4 \ 20 \
51 s2 51 sz
W3 F$ W3 FS

AA AR
403 E(f)
50k f>50k f/
Sup Swp

L] oy | N [ g
T
Center 1.850 008 GHz Span 2 MHz Center 1.919 808 GHz Span 2 MHz
#Res BH 3.6 kHz #UBH 3.6 kHz #3weep 930.4 ms (BU1 pts) #Res BH 3.6 kHz #UBH 3.6 kHz Sweep 9364 ms (601 pts)
<PCS1900+EGPRS>
Low ch (Tx:1850.2MHz (512ch)) High ch (Tx:1909.8MHz (810ch))
- Agilent L = Agilent L
Mkrl 1.849 989 GHz Mkrl 1.9189 820 GHz
Ref 18 dBm Atten 26 dB -38.911 dBm Ref 18 dBm Atten 20 dB -38.892 dBm
#Peak #Peak
Log Log
16 10
dB/ j"l‘” dB/
:/ | / 15

LgAw 4 LgAw
20 / \\ 20 / ‘\
51 %2 51 82
W3 F$ / \ W3 F$ / \

AA AR
£(fx E()
50k 50k
Sup Swp

| e [, MM [ s

Center 1.8560 008 GHz Span 2 MHz Center 1.910 888 GHz Span 2 MHz
#Res BW 3.6 kHz #YBW 3.6 kHz Sweep 930.4 ms (BB1 pts) #Res BW 3.6 kHz #\/BW 3.6 kHz Sweep 930.4 ms (601 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Band Edge (Radiated)

: 25HE0087-HO-3a
:24 of 40

: April 7, 2006

: APYNARO0060

: April 18. 2006

UL Apex Co., Ltd.
Head Office EMC Lab. Semi Anechoic Chamber : No.1 / No.2

COMPANY Sharp corporation REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.238(b)
MODEL PV200 TEST METHOD FCC Part2 Section 2.1049
S/N 5 TEST DISTANCE 3m
POWER DC3.9V(AC120V/60Hz) DATE February 27, 2006 / April 18, 2006
MODE Tx PCL=0(MAX Pow) TEMPERATURE 26°C /27C
HUMIDITY 30% / 38%
POSITION H:X-axis / V:Y-axis CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900> (No.1 Semi Anechoic Chamber)
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR | VER LOSS GAIN HOR | VER (EIRP) HOR | VER
[dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]
1 1850.00 -26.9 -29.2 24 9.4 0.0 -19.9 222 -13.0 6.9 9.2
2 1910.00 -28.3 -30.3 25 9.7 0.0 211 -23.1 -13.0 8.1 10.1
<PCS1900+EGPRS> (No.2 Semi Anechoic Chamber)
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR VER LOSS GAIN HOR | VER (EIRP) HOR | VER
[dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]
1 1850.00 -20.7 -20.5 24 9.4 0.0 -13.7 -13.5 -13.0 0.7 0.5
2 1910.00 -20.6 -24.8 25 9.7 0.0 -13.4 -17.6 -13.0 0.4 4.6

Result calculation:SG READING-CABLE LOSS+ANT.GAIN-ATTEN

Rx-ANTENNA : Biconical Antena(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Anrenna(1-19GHz)
The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: 3.6kHz , VBW:3.6kHz)

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Spurious Emission (Conducted)

UL Apex Co., Ltd.
Head Office EMC Lab. No.7 Shiclded Room

COMPANY SHARP CORPORATION REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION Fcc Part 24 Section 24.238(a)
MODEL PV200 TEST METHOD Fcc Part 2 Section 2.1051
S/N 5 TEST DISTANCE =~ -
POWER DC3.9V (AC120V/60Hz) DATE March 24, 2006
MODE Tx PCL=0(MAX Pow) TEMPERATURE 24°C
HUMIDITY 34%
ENGINEER Yutaka Yoshida
Limit Line
<PCS1900>
Limit Atten. Cable Limit Line
Loss
[dBm] [dB] [dB] [dBm]
-13.0 20.0 1.9 -34.9
<PCS1900+EGPRS>
Limit Atten. Cable Limit Line
Loss
[dBm] [dB] [dB] [dBm]
-13.0 20.0 4.0 -37.0

Sample Calculation : Limit Line = Limit - Atten. - Cable Loss

Result OK

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Spurious Emission (Conducted)
PCS1900 / Tx:1850.2MHz
0Hz-300MHz 300MHz-1GHz
#- Agilent L 3 Agilent L
Mkrl 199.5 MHz Mkrl 862.2 MHz
Ref 18 dBm Atten 20 dB -63.13 dBm Ref 18 dBm Atten 20 dB —61.05 dBm
Norm Narm
Log * Log *
19 10
dB/ dB/
ol ol
-34.9 -34.9
dBm B
LAy LgAw
S1 52 5182
V3 FC V3 FC
AR . AR 1
£(f): S . L i b,
FTun il i sl Al s Ao i T A NPT PSRRI SRS YR CSPPWY PO
Swp Swp
Start @ Hz Stop 300.6 MHz Start 300.6 MHz Stop 1,668 0 GHz
#Res BH 1 MHz #YBH 1 MHz Swgen 1 ms (601 pts) #Res BH 1 MHz #WBH 1 MHz Sveep 1.2 ms (601 pts)
1GHz-5GHz 5GHz-10GHz
Agilent L s Agilent L
Mkrl 1.853 GHz Mkrl 7.625 GHz
Ref 1@ dBm Atten 28 dB 5.34 dBm Ref 16 dBm Atten 2@ dB -57.68 dBm
Norm Norm
Log * Log *
18 al . . . 19
ey Radio Communication Tester Y
ol ol
-34.9 -34.9
dBm ‘ dBm
LgAy LgAw
S1 82 5182
Y3 FC Y3 FC 1
HR HH " e arprdts X ; "
B lppY . e R ey w—— £ RS T A " et R
FTun FTun
sn [1.8 MHz Swp
Start 1.060 GHz Stop 5.008 GHz Start 0.688 GHz Stop 10.086 GHz
#Res BH 1 MHz #YBH 1 MHz Sreen 6.68 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sween 8.36 ms (6E1 pts)
10GHz-15GHz 15GHz-20GHz
#- Agilent L 3 Agilent L
Mkrl 13.966 GHz Mkrl 15.575 GHz
Ref 10 dBm Atten 20 dB -55.88 dBm Ref 18 dBm Atten 20 dB -53.82 dBm
Morm Morm
Log * Log *
18 10
dB/ dB/
ol ol
-34.9 -34.9
dBm dBrm
LaAy LgAw
5182 5182 s
Y3 FC| : Y3 FC|
ARl - i P . e kA ARl it AR AT g i RORT T  W DURR TN WL
£0f); [ T G w v £ N
FTun FTun
Swp Stp
Start 10,600 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 10 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 12.52 ms (601 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Spurious Emission (Conducted)

PCS1900 / Tx:1880.0MHz

0Hz-300MHz 300MHz-1GHz
#- Agilent L 3 Agilent L
Mkrl 241.5 MHz Mkrl 3257 MHz
Ref 19 dBm Atten 20 dB —62.06 dBm Ref 16 dBm Atten 20 dB —61.33 dBm
Morm Morm
Log * Log *
10 10
dB/ dB/
Dl o]
-34.9 -34.9
dBm dBrm
LaAy LgAw
$1 82 3182
V3 FC W3 FC
AR 1 AR[ L
£(f) E00: |, Yool
FTun T ER VA RN LR P N i rpied FTun A IET N ERRETVTEN (P T S i ]
Swp Stp
Start @ Hz Stop 300.0 MHz Start 300.6 MHz Stop 1,608 @ GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 1.2 ms (601 pts)
1GHz-5GHz 5GHz-10GHz
Agilent L s Agilent L
Mkrl 1.888 GHz Mkrl 7.642 GHz
Ref 1@ dBm Atten 28 dB 5.76 dBm Ref 16 dBm Atten 2@ dB -56.98 dBm
Norm Norm
Log * Log *
16 . n 16
B’ Radio Communication Tester B/
ol / ol
-34.9 -34.9
dBn &« o
LgAy LgAw
Sl Ss2 5182
V3 FC V3 FC 1
AR ‘ AR R 1 SO B I .
S P W Aol e A X b ottt ot el £(F)1 Lt porsdt " " =
FTun FTun
Swp Sp
Start 1.060 GHz Stop 5.008 GHz Start 0.688 GHz Stop 10.086 GHz
#Res BH 1 MHz #YBH 1 MHz Sreen 6.68 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sween 8.36 ms (6E1 pts)
10GHz-15GHz 15GHz-20GHz
#- Agilent L 3 Agilent L
Mkrl 13.975 GHz Mkrl 15.600 GHz
Ref 19 dBm Atten 20 dB -55.99 dBm Ref 16 dBm Atten 20 dB -53.33 dBm
Morm Morm
Log * Log *
10 10
dB/ dB/
Dl o]
-34.9 -34.9
dBm dBrm
LaAy LgAw
$1 82 3182
V3 FC by W3 FC
AR A . it g HHMMWM e PO N o
G [ e i e £06): o
FTun FTun
Swp Stp
Start 19.000 GHz Stop 15608 GHz Start 15.000 GHz Stop 20.008 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 10 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 12.52 ms (601 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Spurious Emission (Conducted)

PCS1900 / Tx:1909.8MHz

0Hz-300MHz 300MHz-1GHz
Agilent L s Agilent L
Mkrl 262.5 MHz Mkrl 612.7 MHz
Ref 10 dBn Atten 20 dB -61.91 dBn Ref 10 dBm Atten 20 dB -66.94 dBn
Norm Norm
Log * Log *
16 16
dB/ dB/
Dl o]
-34.9 -34.9
dBm dBm
LgAy LgAw
Sl Ss2 5182
V3 FC V3 FC
AR 1 An 1
£(F): £(f) gt poilin b i e L
Flun [Pt ot WMW st o FTun prranhn ey
Swp Sp
Start @ Hz Stop 306.8 MHz Start 300.8 MHz Stop 1.668 0 GHz
#Res BH 1 MHz #YBH 1 MHz Swegen 1 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sween 1.2 ms (601 pts)
1GHz-5GHz 5GHz-10GHz
#- Agilent L 3 Agilent L
Mkrl 1.967 GHz Mkrl 7.783 GHz
Ref 19 dBm Atten 20 dB 5.25 dBm Ref 16 dBm Atten 20 dB -57.71 dBm
Morm Morm
Log * Log *
10 N N X 10
dB/ Radio Communication Tester dB/
DI34 9 D‘34 3
B & B
LaAy LgAw
$1 82 3182
V3 FC W3 FC 1
AR AR L
LG T IR W L z 2 Boiniwion- o BCEY: Botpbit Jrey o [T " e
FTun FTun
Swp Stp
Start 1.000 GHz Stop 5.000 GHz Start 5.006 GHz Stop 10.0600 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 6.68 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 8.36 ms (601 pts)
10GHz-15GHz 15GHz-20GHz
Agilent L s Agilent L
Mkrl 13.842 GHz Mkrl 15.668 GHz
Ref 1@ dBm Atten 28 dB -55.25 dBm Ref 16 dBm Atten 2@ dB —53.88 dBm
Norm Norm
Log * Log *
16 16
dB/ dB/
Dl o]
-34.9 -34.9
dBm dBm
LgAy LgAw
Sl Ss2 ) 5182
V3 FC V3 FC
AA A WL MMWMW*JWM AR TR R P
£ Mark S A A £(f):
FTun arker FTun
s [13.842000000 CH=z Sup
|-55.25 dBm
Start 19.800 GHz Stop 15.008 GHz Start 15.008 GH Stop 20.868 GHz
#Res BW 1 MHz #YBH 1 MHz Sween 18 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sreen 12.52 ms (601 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Spurious Emission (Conducted)

PCS1900+EGPRS / Tx:1850.2MHz

0Hz-300MHz 300MHz-1GHz
Agilent L Agilent L
Mkrl 293.5 MHz Mkrl 598.7 MHz
Ref 16 dBm #Atten 20 dB —61.48 dBm Ref 18 dBm #Atten 20 dB —66.52 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
DI ]
-37.8 -37.0
dBm dBm
LgAv LaAw
51§21 51 52
W3 FC Y3 FC
: :
£ |, , ot Moy T Letcoporepiinitiod | B fotmtgdiomsisomia) et TR AT S—
FTun FTun
Swp Swp
Start @ Hz Stop 3080 MHz Start 300.9 MHz Stop 1.000 6 GHz
#Res BH 1 MHz #WBH 1 MHz #Sneen 1.28 ms (601 pts) #Res BH 1 MHz #WBH 1 MHz #5ueep 1.28 ms (601 pts)
1GHz-5GHz 5GHz-10GHz
# Agilent L Agilent L
Mkrl 1.853 GHz Mkrl 8.517 GHz
Ref 16 dBm #Atten 20 dB 5.91 dBm Ref 18 dBm #Atten 28 dB -57.83 dBm
#Peak #Peak
Log Log
i Radio Cgmmunication Tester b
dB/ dB/
ol ol
aé?.@ a§7.®
il m
Lsfv X Lafhu
$1 82 5182
M3 FC Y3 FC
ol " I i
(3 TN AP 7] W] PRews Lee e . £ o i
FTun FTun
Swp Swp
Start 1.008 GHz Stop 5.000 GHz Start 5.000 GHz Stop 18.008 GHz
#Res BW 1 MHz #UBH 1 MHz Sweep 6.68 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 8.36 ms (501 pts)
10GHz-15GHz 15GHz-20GHz
#% Agilent L Agilent L
Mirl 14.725 GHz Merl 15.833 GHz
Ref 16 dBm #Atten 20 dB -55.15 dBm Ref 16 dBm #fitten 20 dB -53.77 dBm
#Peak #Peak
Log Log
1@ 18
dB/ dB/
DI o]
-37.0 -37.8
dBm dBm
LgAv Lafw
$1 82 ,— $1 52
V3 FC V3 FC
g AN i \ Wt it o %WMMWM bl
£fr [ £0):
FTun FTun
Stp Swp
Start 16800 GHz Stop 15.060 GHz Start 15808 GHz Stop 20800 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 18 ms (BG1 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 12.52 ms (BG1 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Spurious Emission (Conducted)
PCS1900+EGPRS / Tx:1880.0MHz

0Hz-300MHz 300MHz-1GHz
Agilent L Agilent L
Mkrl 116.8 MHz Mkrl 788.7 MHz
Ref 16 dBm #Atten 20 dB —61.99 dBm Ref 18 dBm #Atten 20 dB —66.59 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
DI ]
-37.8 -37.0
dBm dBm
LgAv LaAw
51§21 51 52
W3 FC Y3 FC
1
1 &
ﬁfu)n Lot e i B Al g%)n ——— [T NN A NRTRY BRSPY S RPN
Swp Swp
Start @ Hz Stop 3080 MHz Start 300.9 MHz Stop 1.000 6 GHz
#Res BH 1 MHz #WBH 1 MHz Sweep 1 ms (BO1 pts) #Res BH 1 MHz #WBH 1 MHz Sweep 1.2 ms (601 pts)
1GHz-5GHz 5GHz-10GHz
# Agilent L Agilent L
Mkrl 1.886 GHz Mkrl 8.558 GHz
Ref 16 dBm #Atten 20 dB 5.13 dBm Ref 18 dBm #Atten 28 dB -56.51 dBm
#Peak #Peak
Log Log
18 " . . 16
dB/ Radio Communication Tester B/
ol ol
aé?.@ C—jg?.@
il m
Lgfv g Lafv
$1 82 5182
Y3 FC Y3 FC L
N A il Al ] "
E(FL [hnwrtonh e e S L e ! =
FTun FTun
Swp Swp
Start 1.008 GHz Stop 5.000 GHz Start 5.000 GHz Stop 18.008 GHz
#Res BW 1 MHz #UBH 1 MHz Sweep 6.68 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 8.36 ms (501 pts)
10GHz-15GHz 15GHz-20GHz
#% Agilent L Agilent L
Mirl 14656 GHz Merl 15.686 GHz
Ref 16 dBm #Atten 20 dB -55.42 dBm Ref 16 dBm #fitten 20 dB -53.48 dBm
#Peak #Peak
Log Log
1@ 18
dB/ dB/
DI o]
-37.0 -37.8
dBm dBm
LgAv Lafw
$1 82 $1 52 1
V3 FC : V3 FC
JUFN) PR U AR TP P A PO S S e e a n g A o
FTun FTun
Stp Swp
Start 16800 GHz Stop 15.060 GHz Start 15808 GHz Stop 20800 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 18 ms (BG1 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 12.52 ms (BG1 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Spurious Emission (Conducted)
PCS1900+EGPRS / Tx:1909.8MHz

0Hz-300MHz 300MHz-1GHz
# Agilent L # Agilent L
Mkrl 291.5 MHz Mkrl 352.5 MHz
Ref 18 dBm ftten 26 dB -61.56 dBm Ref 18 dBm fAtten 26 dB -61.16 dBm
Norm Morm
Log * Log *
1@ 18
dB/ dB/
0l Dl
-37.8 -37.8
dBm dBm
LoAv LafAv
51 82 51 82
W3 FC Y3 FC
AR 1 AR i

ﬁf): [N R AN AT — b o s b | E'(Ff): [ oot FEVIFRITS PO R PRI S IS

un un
Swp Swp
Start @ Hz Stop 308.8 MHz Start 300.0 MHz Stop 1,800 8 GHz

#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 1.2 ms (501 pts)
1GHz-5GHz 5GHz-10GHz
Agilent L Agilent L
Mkrl 1.987 GHz Mkrl 7.617 GHz
Ref 16 dBm Atten 20 dB 5.38 dBm Ref 18 dBm Atten 20 dB —56.96 dBm
#Peak #Peak
Log * Log
16 p . . 16
4B/ Radio Communication Tester 4B/
DI ]
-37.8 -37.0
dBm dBm
LgAv K Lgfv
51§21 51 52
¥3 FC Y3 FC 1
AR . AR bt o
£ | st Lo TR A, iy rtp et [ {3 T AN e P PR
FTun FTun
Swp Swp
Start 1.000 GHz Stop 5.000 GHz Start 5.009 GHz Stop 18,066 GHz
#Res BH 1 MHz #WBH 1 MHz Sweep 6.68 ms (601 pts) #Res BH 1 MHz #WBH 1 MHz Sweep 8.36 ms (601 prs)

10GHz-15GHz

15GHz-20GHz

3 Agilent L Agilent L
Mkrl 13.817 GHz Mkrl 15.780 GHz
Ref 18 dBm Atten 28 dB -54.97 dBm Ref 1@ dBm Atten 28 dB -52.82 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
ol ]
-37.8 -37.0
dBm dBm
LaRw LaAv
51 82 . 51 82 1
W3 FC Y3 FC
Afl W " s frstsfy ARt e T o PO A
£(f): " £0f):
FTun FTun
Swp Stip
Start 10.000 GH Stop 15.800 GHz Start 15.000 GHz Stop 20.008 GHz
#Res BH 1 MHz #YBH 1 MHz Sweep 10 ms (601 pts) #Res BH 1 MHz #UBH 1 MHz Sweep 12.52 ms (601 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone

Facsimile MF060b(01.06.05)
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Spurious Radiation

UL Apex Co., Ltd.

Head Office EMC Lab. Semi Anechoic Chamber : No.1

COMPANY Sharp corporation REPORT NO 25HE0087-HO

EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)

MODEL PV200 TEST METHOD FCC Part2 Section 2.1046

S/N 5 TEST DISTANCE 3m

POWER DC3.9V(AC120V/60Hz) DATE February 27, 2006

MODE Tx 1850.2MHz (512ch)/PCL=0(MAX Pow) TEMPERATURE 26°C

POSITION H:Z-axis / V:Y-axis HUMIDITY 30%

CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900>
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR VER LOSS GAIN HOR VER (EIRP) HOR VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]

1 42.86) -22.7 -19.1 0.1 -22.50 9.9 -55.1 -51.5 -13.0 42.1 38.5
2 79.13 -46.9 -32.4 0.1 -7.60 9.9 -64.4 -49.9 -13.0 51.4 36.9
3 136.05 -39.6 -36.3 0.1 2.15 9.9 -47.4 -44.1 -13.0 344 31.1
4 173.65 -44.8 -49.7 0.1 2.15 9.9 -52.6 -57.5 -13.0 39.6 44.5
5 322.45 -47.6 -54.2 0.1 2.15 9.9 -55.4 -62.0 -13.0 42.4 49.0
6 365.93 -48.1 -53.0 0.1 2.15 9.9 -55.9 -60.8 -13.0 429 47.8
7 3700.00) -54.0 -58.5 3.5 12.00 0.0 -45.5 -50.0 -13.0 32.5 37.0
8 5550.60) -52.9 -53.9 4.5 13.10 0.0 -44.3 -45.3 -13.0 31.3 32.3
9 7400.80) -53.8 -51.2 5.5 12.10 0.0 -47.2 -44.6 -13.0 342 31.6
10 9251.00) -51.3 -51.9 6.4 11.80 0.0 -45.9 -46.5 -13.0 32.9 33.5
11 11101.20 -45.3 -52.6 7.1 11.10 0.0 -41.3 -48.6 -13.0 28.3 35.6
12 12951.40 -43.5 -48.4 7.1 13.50 0.0 -37.1 -42.0 -13.0 24.1 29.0
13 14801.60 -52.7 -55.8 8.1 12.90 0.0 -47.9 -51.0 -13.0 349 38.0
14 16651.80 -55.7 -54.7 8.4 15.20 0.0 -48.9 -47.9 -13.0 35.9 34.9
15 18502.00 -57.1 -58.1 9.8 15.30 0.0 -51.6 -52.6 -13.0 38.6 39.6

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN
Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-19GHz)
All other emissions were at least 20dB below the specification limit.

*The noise level was too low to detect.

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: IMHz , VBW:1MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Spurious Radiation

UL Apex Co., Ltd.
Head Office EMC Lab. Semi Anechoic Chamber : No.1

:33 0f 40

: April 7, 2006
: APYNARO0060
: April 18. 2006

: 25SHE0087-HO-3a

COMPANY Sharp corporation REPORT NO 25HE0087-HO

EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)

MODEL PV200 TEST METHOD FCC Part2 Section 2.1046

S/N 5 TEST DISTANCE 3m

POWER DC3.9V(AC120V/60Hz) DATE February 27, 2006

MODE Tx 1880.0MHz (661¢ch)/PCL=0(MAX Pow) TEMPERATURE 26°C

POSITION H:Z-axis / V:Y-axis HUMIDITY 30%

CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900>
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR VER LOSS GAIN HOR I VER (EIRP) HOR I VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]

1 41.36) -23.4 -14.3 0.1 -22.40 9.9 -55.7 -46.6 -13.0 42.7 33.6
2 81.40 -48.8 -30.5 0.1 -7.50 9.9 -66.2 -47.9 -13.0 53.2 34.9
3 136.05 -38.0 -36.7 0.1 2.15 9.9 -45.8 -44.5 -13.0 32.8 31.5
4 171.22 -45.1 -47.2 0.1 2.15 9.9 -52.9 -55.0 -13.0 39.9 42.0
5 321.04 -47.9 -53.5 0.1 2.15 9.9 -55.7 -61.3 -13.0 42.7 48.3
6 422.45 -50.8 -51.7 0.1 2.15 9.9 -58.6 -59.5 -13.0 45.6 46.5
7 3760.00 -51.2 -54.4 3.7 12.10 0.0 -42.8 -46.0 -13.0 29.8 33.0
8 5640.00 -51.1 -51.5 5.1 13.10 0.0 -43.1 -43.5 -13.0 30.1 30.5
9 7520.00 -50.9 -45.7 5.9 11.60 0.0 -45.2 -40.0 -13.0 32.2 27.0
10 9400.00 -50.6 -51.2 6.8 11.80 0.0 -45.6 -46.2 -13.0 32.6 33.2
11 11280.00 -52.4 -57.4 8.6 13.40 0.0 -47.6 -52.6 -13.0 34.6 39.6
12 13160.00) -50.4 -54.5 7.5 14.20 0.0 -43.7 -47.8 -13.0 30.7 34.8
13 15040.00 -57.4 -57.4 8.3 13.10 0.0 -52.6 -52.6 -13.0 39.6 39.6
14 16920.00) -53.7 -53.5 8.4 14.00 0.0 -48.1 -47.9 -13.0 35.1 34.9
15 18800.00 -57.3 -57.2 9.9 15.20 0.0 -52.0 -51.9 -13.0 39.0 38.9

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN
Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-19GHz)
All other emissions were at least 20dB below the specification limit.
*The noise level was too low to detect.

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: IMHz , VBW:1MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)




Test report No.

Page

Issued date
FCCID
Revised date

Spurious Radiation

UL Apex Co., Ltd.

: 25SHE0087-HO-3a

:34 0f 40

: April 7, 2006

: APYNARO0060
: April 18. 2006

Head Office EMC Lab. Semi Anechoic Chamber : No.1

COMPANY Sharp corporation REPORT NO 25HE0087-HO

EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)

MODEL PV200 TEST METHOD FCC Part2 Section 2.1046

S/N 5 TEST DISTANCE 3m

POWER DC3.9V(AC120V/60Hz) DATE February 27, 2006

MODE Tx 1909.8MHz (810ch)/PCL=0(MAX Pow) TEMPERATURE 26°C

POSITION H:Z-axis / V:Y-axis HUMIDITY 30%

CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900>
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR VER LOSS GAIN HOR VER (EIRP) HOR VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]

1 43.53 -24.3 -14.6 0.1 -22.40 9.9 -56.6 -46.9 -13.0 43.6 33.9
2 80.32 -46.2 -31.5 0.1 -7.50 9.9 -63.6 -48.9 -13.0 50.6 359
3 134.97, -38.3 -37.0 0.1 2.15 9.9 -46.1 -44.8 -13.0 33.1 31.8
4 166.89 -54.9 -42.0 0.1 2.15 9.9 -62.7 -49.8 -13.0 49.7 36.8
5 234.53 -47.4 -51.1 0.1 2.15 9.9 -55.2 -58.9 -13.0 42.2 45.9
6 325.25 -46.4 -52.2 0.1 2.15 9.9 -54.2 -60.0 -13.0 41.2 47.0
7 3819.60) -51.9 -54.3 3.7 12.20 0.0 -43.4 -45.8 -13.0 30.4 32.8
8 5729.40 -53.8 -52.2 5.1 13.10 0.0 -45.8 -44.2 -13.0 32.8 31.2
9 7639.20 -46.3 -46.4 5.8 11.50 0.0 -40.6 -40.7 -13.0 27.6 27.7
10 9549.00) -51.3 -51.9 6.9 11.70 0.0 -46.5 -47.1 -13.0 335 34.1
11 11458.80 -48.0 -51.9 8.1 13.50 0.0 -42.6 -46.5 -13.0 29.6 33.5
12 13368.60 -49.2 -52.3 7.6 14.10 0.0 -42.7 -45.8 -13.0 29.7 32.8
13 15278.40 -56.7 -57.6 8.3 13.30 0.0 -51.7 -52.6 -13.0 38.7 39.6
14 17188.20 -49.9 -53.0 8.5 14.20 0.0 -44.2 -47.3 -13.0 31.2 343
15 19098.00 -57.7 -56.5 10.2 15.20 0.0 -52.7 -51.5 -13.0 39.7 38.5

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN
Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-19GHz)
All other emissions were at least 20dB below the specification limit.

*The noise level was too low to detect.

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: IMHz , VBW:1MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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: April 7, 2006

: APYNARO0060
: April 18. 2006

Spurious Radiation

UL Apex Co., Ltd.
Head Office EMC Lab. Semi Anechoic Chamber : No.2

COMPANY Sharp corporation REPORT NO 25HE0087-HO

EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)

MODEL PV200 TEST METHOD FCC Part2 Section 2.1046

S/N TEST DISTANCE 3m

POWER DC3.9V(AC120V/60Hz) DATE April 18,2006

MODE Tx 1850.2MHz (512ch)/PCL=0(MAX Pow) TEMPERATURE 27°C

POSITION H:Z-axis / V:Y-axis HUMIDITY 38%

CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900+EGPRS>
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR VER LOSS GAIN HOR | VER (EIRP) HOR | VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]

1 212 -181 23.6 0.4 23.61 9.9 51.9 574 “13.0 389 444
2 7248 475 453 0.5 -11.10 9.9 -68.9 -66.7 -13.0 55.9 53.7
3 106.95]  -50.6 511 0.6 2.17 9.9 -63.2 -63.7 -13.0 50.2 50.7
4 3700.00] -52.2 573 3.5 12.00 0.0 437 48.8 -13.0 30.7 35.8
5 5550.60]  -49.3 -50.9 45 13.10 0.0 -40.7 423 -13.0 27.7 293
6 7400.80]  -54.9 54.8 55 12.10 0.0 483 482 -13.0 353 35.2
7 9251.00] -52.2 54.8 6.4 11.80 0.0 -46.8 -49.4 -13.0 33.8 36.4
B 11101.20]  -52.9 542 7.1 11.10 0.0 -48.9 -50.2 -13.0 35.9 37.2
9 12951.40]  -45.8 478 7.1 13.50 0.0 -39.4 414 -13.0 26.4 28.4
10 14801.60]  -54.9 -54.5 8.1 12.90 0.0 -50.1 -49.7 -13.0 37.1 36.7
11 16651.80]  -51.5 53.3 8.4 15.20 0.0 -44.7 46.5 -13.0 31.7 33.5
12 18502.00] -54.0 532 9.8 15.30 0.0 4385 4777 13.0 355 3477

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN
Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-19GHz)

All other emissions were at least 20dB below the specification limit.

*The noise level was too low to detect.
The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: IMHz , VBW:1MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Spurious Radiation

UL Apex Co., Ltd.
Head Office EMC Lab. Semi Anechoic Chamber : No.2

: 25SHE0087-HO-3a

:36 of 40

: April 7, 2006

: APYNARO0060
: April 18. 2006

COMPANY Sharp corporation REPORT NO 25HE0087-HO

EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)

MODEL PV200 TEST METHOD FCC Part2 Section 2.1046

S/N 5 TEST DISTANCE 3m

POWER DC3.9V(AC120V/60Hz) DATE April 18,2006

MODE Tx 1880.0MHz (661ch)/PCL=0(MAX Pow) TEMPERATURE 27C

POSITION H:Z-axis / V:Y-axis HUMIDITY 38%

CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900+EGPRS>
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR | VER LOSS GAIN HOR | VER (EIRP) HOR | VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]

1 42.15]  -17.6 22.5 04 -23.61 9.9 514 -56.3 -13.0 384 433
2 5925 425 402 04 -16.47 9.9 -69.2 -66.9 -13.0 56.2 53.9
3 11549 527 -53.3 0.6 -0.01 9.9 -63.2 -63.8 -13.0 50.2 50.8
4 3760.00] 559 -56.7 37 12.10 0.0 475 483 -13.0 34.5 353
5 5640.00] 475 -48.6 5.1 13.10 0.0 -39.5 -40.6 -13.0 265 27.6
6 7520.00]  -504 517 59 11.60 0.0 -44.7 -46.0 -13.0 31.7 33.0
7 9400.00] -50.8 -53.7 6.8 11.80 0.0 -45.8 -48.7 -13.0 32.8 35.7
8 11280.00]  -55.5 -59.0 8.6 13.40 0.0 -50.7 -54.2 -13.0 37.7 412
9 13160.00]  -51.7 537 7.5 14.20 0.0 -45.0 -47.0 -13.0 32.0 34.0
10 15040.00[ 583 573 83 13.10 0.0 535 -52.5 -13.0 40.5 39.5
11 16920.00]  -49.7 -49.8 8.4 14.00 0.0 44.1 -44.2 -13.0 311 31.2
12 18800.00] 342 533 9.9 15.20 0.0 489 483 -13.0 359 355

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN

Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-19GHz)

All other emissions were at least 20dB below the specification limit.
*The noise level was too low to detect.

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: IMHz , VBW:1MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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: 25SHE0087-HO-3a

137 of 40
: April 7, 2006
: APYNARO0060

Revised date : April 18. 2006

Spurious Radiation

UL Apex Co., Ltd.
Head Office EMC Lab. Semi Anechoic Chamber : No.2

COMPANY Sharp corporation REPORT NO 25HE0087-HO

EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)

MODEL PV200 TEST METHOD FCC Part2 Section 2.1046

S/N TEST DISTANCE 3m

POWER DC3.9V(AC120V/60Hz) DATE April 18,2006

MODE Tx 1909.8MHz (810ch)/PCL=0(MAX Pow) TEMPERATURE 27°C

POSITION H:Z-axis / V:Y-axis HUMIDITY 38%

CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900+EGPRS>
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR VER LOSS GAIN HOR | VER (EIRP) HOR I VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]

1 39.98 -18.5 -26.7 0.3 -27.23 9.9 -55.9 -64.1 -13.0 42.9 S1.1
2 70.51 -51.6 -44.7 0.5 -11.10 9.9 -73.0 -66.1 -13.0 60.0 53.1
3 119.93 -53.5 -52.1 0.6 -0.01 9.9 -64.0 -62.6 -13.0 51.0 49.6
7 3819.60 -56.0 -56.7 3.7 12.20 0.0 -47.5 -48.2 -13.0 34.5 35.2
8 5729.40 -47.6 -48.6 5.1 13.10 0.0 -39.6 -40.6 -13.0 26.6 27.6
9 7639.20 -50.6 -51.7 5.8 11.50 0.0 -44.9 -46.0 -13.0 31.9 33.0
10 9549.00 -50.5 -53.7 6.9 11.70 0.0 -45.7 -48.9 -13.0 32.7 35.9
11 11458.80 -58.2 -59.9 8.1 13.50 0.0 -52.8 -54.5 -13.0 39.8 41.5
12 13368.60 -48.4 -53.2 7.6 14.10 0.0 -41.9 -46.7 -13.0 28.9 33.7
13 15278.40 -58.1 -58.0 8.3 13.30 0.0 -53.1 -53.0 -13.0 40.1 40.0
14 17188.20 -50.8 -49.7 8.5 14.20 0.0 -45.1 -44.0 -13.0 32.1 31.0
15 19098.00 -52.6 -54.2 10.2 15.20 0.0 -47.6 -49.2 -13.0 34.6 36.2

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN
Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-19GHz)

All other emissions were at least 20dB below the specification limit.

*The noise level was too low to detect.

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: IMHz , VBW:1MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Spurious Radiation

UL Apex Co., Lt

d.

: 25SHE0087-HO-3a

: 38 0f 40

: April 7, 2006

: APYNARO0060
: April 18. 2006

Head Office EMC Lab. Semi Anechoic Chamber : No.2

COMPANY Sharp corporation REPORT NO 25HE0087-HO

EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.232(b)

MODEL PV200 TEST METHOD FCC Part2 Section 2.1046

S/N TEST DISTANCE 3m

POWER DC3.9V(AC120V/60Hz) DATE April 18, 2006

MODE Tx 1880.0MHz (661ch)/PCL=0(MAX Pow) TEMPERATURE 27°C

POSITION H:Z-axis / V:Y-axis HUMIDITY 38%

CALIBRATION OK
ENGINEER Yutaka Yoshida
<PCS1900+EGPRS+Bluetooth Hopping>
No. FREQ SG READING CABLE ANT ATTEN RESULT LIMITS MARGIN
HOR VER LOSS GAIN HOR | VER (EIRP) HOR | VER
[MHz] [dBm] [dB] [dBi] [dB] [dBm] [dBm] [dB]

1 41.25 -23.0 -25.6 0.4 -23.61 9.9 -56.8 -59.4 -13.0 43.8 46.4
2 133.50 -58.1 -48.6 0.7 2.15 9.9 -66.4 -56.9 -13.0 53.4 43.9
3 537.20 -46.4 -45.8 1.5 2.15 9.9 -55.7 -55.1 -13.0 42.7 42.1
4 3760.00 -55.8 -57.0 3.7 12.10 0.0 -47.4 -48.6 -13.0 34.4 35.6
5 5640.00 -48.0 -48.9 5.1 13.10 0.0 -40.0 -40.9 -13.0 27.0 27.9
6 7520.00 -50.2 -52.0 5.9 11.60 0.0 -44.5 -46.3 -13.0 31.5 333
7 9400.00 -51.1 -53.7 6.8 11.80 0.0 -46.1 -48.7 -13.0 33.1 35.7
8 11280.00 -55.5 -58.0 8.6 13.40 0.0 -50.7 -53.2 -13.0 37.7 40.2
9 13160.00 -51.5 -52.7 7.5 14.20 0.0 -44.8 -46.0 -13.0 31.8 33.0
10 15040.00 -58.4 -56.6 8.3 13.10 0.0 -53.6 -51.8 -13.0 40.6 38.8
11 16920.00 -49.8 -49.8 8.4 14.00 0.0 -44.2 -44.2 -13.0 31.2 31.2
12 18800.00 -53.7 -53.8 9.9 15.20 0.0 -48.4 -48.5 -13.0 354 35.5

CALCULATION:READING(SG)-LOSS(CABLE)+ANT.GAIN-ATTEN
Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-19GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-19GHz)

All other emissions were at least 20dB below the specification limit.

*The noise level was too low to detect.
The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

S/A PK (RBW: IMHz , VBW:1MHz)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Frequency Stability(Temperature/Voltage Variation)

UL Apex Co., Ltd.

Head Office Measurement Room

COMPANY Sharp Corporation REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.235
MODEL PV200 TEST METHOD FCC Part2 Section 2.1055(a)(1) and(b)
S/N 5 FCC Part2 Section 2.1055(d)(1) and(2)
POWER DC3.9V (AC120V/60Hz) TEST DISTANCE -
MODE Tx 1880.0MHz (661ch)/PCL=0(MAX Pow) DATE March 27, 2006
TEMPERATURE 23°C
HUMIDITY 38%
ENGINEER Yutaka Yoshida
<PCS1900>
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg C] [V] [MHz] [Hz] [ppm] [ppm]
-30.0 3.9 1880.067549 1196 0.636 -
-20.0 3.9 1880.067386 1359 0.723 -
-10.0 3.9 1880.067219 1526 0.812 -
0.0 3.9 1880.068219 526 0.280 -
10.0 3.9 1880.068074 671 0.357 -
20.0 3.9 1880.068745 0 0.000 -
30.0 3.9 1880.068574 171 0.091 -
40.0 3.9 1880.067596 1149 0.611 -
50.0 3.9 1880.067602 1143 0.608 -
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
20.0 3.600 1880.068415 330 0.176 -
20.0 3.900 1880.068745 0 0.000 -
20.0 4.200 1880.068821 -76 -0.040 -
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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: April 7, 2006

: APYNARO0060

: April 18. 2006

Frequency Stability(Temperature/Voltage Variation)

UL Apex Co., Ltd.
Head Office EMC Lab No.7 Shielded Room

COMPANY Sharp Corporation REPORT NO 25HE0087-HO
EQUIPMENT Wireless PDA REGULATION FCC Part24 Section 24.235
MODEL PV200 TEST METHOD FCC Part2 Section 2.1055(a)(1) and(b)
S/N 5 FCC Part2 Section 2.1055(d)(1) and(2)
POWER DC3.9V (AC120V/60Hz) TEST DISTANCE -
MODE Tx 1880.0MHz (661ch)/PCL=0(MAX Pow) DATE April 17, 2006
TEMPERATURE 22°C
HUMIDITY 36%
ENGINEER Yutaka Yoshida
<PCS1900+EGPRS>
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [V] [MHz] [Hz] [ppm] [ppm]
-30.0 39 1879.999998 9 0.005 -
-20.0 39 1880.000001 6 0.003 -
-10.0 39 1880.000014 -7 -0.004 -
0.0 39 1879.999991 16 0.009 -
10.0 39 1879.999984 23 0.012 -
20.0 39 1880.000007 0 0.000 -
30.0 39 1880.000013 -6 -0.003 -
40.0 39 1880.000012 -5 -0.003 -
50.0 3.9 1880.000009 -2 -0.001 -
Temp. Volt. Frequency Frequency Frequency Limit
Reading Error Error
[deg.C] [v] [MHz] [H] [ppm] [ppm]
20.0 3.600 1880.000018 -11 -0.006 -
20.0 3.900 1880.000007 0 0.000 -
20.0 4.200 1879.999988 19 0.010 -
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)





